

**CONFIDENT AMAZE, TRIVANDRUM****CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm <sup>2</sup> )		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm <sup>2</sup> )	
				20	30	22.37	30.96
1	06/02/25	PILE NO : 219	M30	20	30	22.37	30.96
2	06/02/25	PILE NO : 241	M30	20	30	22.07	31.55
3	07/02/25	PILE NO : 240	M30	20	30	22.17	31.7
4	07/02/25	PILE NO : 232	M30	20	30	22.2	31.85
5	08/02/25	PILE NO : 239	M30	20	30	22.66	31.21
6	08/02/25	PILE NO : 251	M30	20	30	21.92	31.9
7	10/02/25	PILE NO : 264	M30	20	30	22.51	30.96
8	10/02/25	PILE NO : 234	M30	20	30	22.07	31.9
9	11/02/25	PILE NO : 265	M30	20	30	22.07	31.9
10	11/02/25	PILE NO : 244	M30	20	30	22.37	30.96
11	12/02/25	PILE NO : 269	M30	20	30	22.37	31.21
12	12/02/25	PILE NO : 235	M30	20	30	22.22	31.55

13	13/02/25	PILE NO : 268	M30	20	30	21.77	31.9
14	13/02/25	PILE NO : 243	M30	20	30	22.07	30.81
15	14/02/25	PILE NO : 267	M30	20	30	22.66	30.96
16	14/02/25	PILE NO : 237	M30	20	30	22.61	31.55
17	15/02/25	PILE NO : 266	M30	20	30	21.92	31.7
18	17/02/25	PILE NO : 284	M30	20	30	22.37	31.4
19	18/02/25	PILE NO : 285	M30	20	30	22.51	31.7
20	22/02/25	PILE NO : 221	M30	20	30	22.66	30.81
21	24/02/25	PILE NO : 281	M30	20	30	22.37	31.21
22	24/02/25	PILE NO : 220	M30	20	30	22.37	31.9
23	25/02/25	PILE NO : 238	M30	20	30	21.93	31.9
24	25/02/25	PILE NO : 286	M30	20	30	22.51	31.9